GOLDEN SUN

CNC ROTARY TABLE USER’S GU")E ]

GOLDEN SUN INDUSTRIAL CO.LTD..



CONTEMNTS

PAGE
PREFACE ——-—~— T SIS 1
TECHNICAL DATA ——=—~——m e m e e e e e e e e 2
LUBRICANT e c——— 3
BACKLASH ADJUSTMENT +-¥——~—~-—7 ———————————————————— 4
ADJbSTMENT OF BACKLASH BETWEEN .

WORM WHEEL AND WORM SHAFT ———<-—rm——— e e 5
ORIGIN MECHANISM —~-—~-—- e 7
CLAMP MECHANISM ——=—=mm = o e e e e e e 7

REFERENCE DATA :

INSTALLATION IN VERTICAL WAY DIAGRAM
INSTALLATION IN HORIZONTAL WAY DIAGRAM
EXTERNAL DIMENSiON DIAGRAM

ELECTRIC CONNECTION DIAGRAM -

SPARE PARTS LIST

MACHINE AND ROTARY TABLE CONTROLLER CONNECTION DIAGRAM




(1) PREFACE

Golden Sun CNC Rotary Table consists of precisely assembled
mechanisms. It will provide a long-term and durable
operation under normal machining conditions if only you use

the mechanisms carefully.

It seems to be scarecely necessary to adjust the backlash
of this rotary table,but methods of adjustmeﬂt are attached
for reference. The rotary table includes no part that will
worsen its accuracy due to wear,the adjustment of the

backlash is required only after a long-term operation.

We appreciate our connection with you through Golden Sun
CNC Rotary Table. Please keep the operation manual in your
file. If there are any questions,please refer to the manual

at any time.



(2) TECHNICAL

DIAMETER OF TABLE
DIAMETER OF SPINDLE HOLE
TABLE POSITION

MAX. LOAD CAPACITY,HORIZONTAL

MAX. LOAD CAPACITY,VERTICAL
CENTER HEIGHT

PNEUMATIC CLAMP TORQUE
CLAMP METHOD

NET WEIGHT ‘

WIDTH OF GUIDE BLOCK

WIDTH OF T-SLOT

MOTOR TYPE

MIN.INCREMENT
GEAR RATIO
INDEXING ACCURACY

REPEATABILITY

MAX .MACHINE FORCE

ROTATION SPEED ( MAX. R.P.M )
CENTER HEIGHT IN VERTI.

TABLE HEIGHT IN HORI.

OVER ALL HEIGHT IN VERTI.

‘150 mm

35 mm
Vertical/Horizontal
150 kg

75 kg

135 mm
25(5kg/cm’ )

By Air

65 kg

14 mm

12 mm

MELDAS : HA33C-S
FANUC : 1-0s
0.001°

90 : 1

A : 25

S : 50 (sec)

2 (seq)
23 kg/m
22.2
135 mm
165 mm
240 mm



(3) LUBRICATION

The GS Rotary Table is a higH—precision worm shaft made up
of a bronze worm wheel,a hardened steel worm screw,and
precision bearings. For long life and proper operation it
is essential that the interior of the gear box be kept

clean and filled with correct oil.

Although the rotary table is well sealed to keep
contamination out and oil in,the oil level and cleanliness
should be checked regularly. It is wise prevehtative
maintenance to drain the oil once or twice a year ,and
refill with new oil. If there is any evidence of
contamination,the gear box should be flushed with clean
solvent,the seals checked and replaced if damaged,and more

frequent oil change considered.

Lubricant must be a premium guality heavy duty industrial
gear oil for enclosed gear sets. It should provide good
rust and corrosion protection,oxidation stability,and
foaming resistance. Pressure additives should provide

anti-wear and friction reducing characteristics which

minimize temperature rise.

0il is added to unit by removing top cap and filling
reservoir until oil level is one-half way up sight gauge
on front of unit.

Recommended o0ils or equivalents are:

Texaco = Meropa 150
Shell = Omala 100
Mobil - Mobilgear 629
Characteristics of above oils:
Agma Grade 4-EP
Flash Point 400 Degrees Fahrenhéit
- ISO Grade 100 - 150
SUS Viscosity
At 100 Degrees F. 72.5
At 210 ngrees F. 75.5

3



(4) BACKLASH ADJUSTMENT

wWorm shaft and worm wheel rotate in totally-enclosed o0il
bath. And the reduction mechanism consists of special worm
wheel and worm shaft,so that it's not necessary to adjust
the backlash even if it has been used for a long time. If
necessary,the backlash can be adjusted easily in accordance
with the following procedures.

1. Cut off the air supply. Close the main coék of air hose

and remove the hose connected with the rotary tablg.

2.Ensuring the backlash:
The backlash can be measured with a deflection dial guage
by inserting a flat steel plate into a T-slot of the
rotary table and shaking the periphery thereof left and
right through the plate Qith hand.

A backlash of within 0.01 and 0.02 mm is normal. The
adjustment is required when a backlash of above 0.05 mm
is observed.

The measurement is to be done on eight spots of the table
by rotating it every 45 degrees. s -



‘Brake clamp/unclamp
signal section

Flat steel plate

A
1=

0il filling port

0il window

ra
Q) AN

Motor cover

///
;§2 Motor

2120 U

7

.

(A)pial gauge
120 S ——————

\Oil outlet

Set screw
113

(FIG 1)

(5) ADJUSTMENT OF BACKLASH BETWEEN WORM WHEEL AND WORM SHAFT

(:)Loosen four set screws (ll}) which fasten the eccentric
shaft (107).

(:)Take out the screws (120) and (120').(FIG 1)

(:)Reset the dial gauge (A) as shown in (FIG 1l). Loosen
the screw (121) and tighten the screw (121'),then the
eccéntric shaft will turn in the direction of arrow.
Thus,the backlash between the worm wheel and worm shaft
will get near to zero. Adjust the backlash between 0.01
= 0.02 mm by using the screws (121) and (121'). Watching
the dial gauge (A) while shaking the outer periphery of
circular table,then securely lock them again.

(:>After completion of the above adjustment,tighten the
screws (120) and (120').

N



(:>Measure the backlash again and ensure that the backlash
is adjusted to 0.01 - 0.02 mm.

(:)After completion of the adjustment of backlash,make sure
of the motor load. Turn on the power supply,let the
circular table rotate on the jog mode to check the motor

- shaft for gear noise. If abnormal sound is recognized,

“loosen the attaching bolt (29) and (49'),and slowly turn
adjusting screw (49),then 1t will become normal sound.

(:)Retlghten the locklng screw and the motor attaching bolt.
(FIG 3)

[

MOTOR

- 13 . . ‘ ‘i _;ﬂE\\“\\\zg

(FIc2) ( FIG.3 )

* NOTICE * _

C)The adjustment of backlash is a very delicate work,so be
careful when executing ‘it.

@DCompletely seal the threads of (120) and (120') by using
a seal tap etc. Don't fail.

(:>Carefu11y check the seals because long-years' ingress of
cutting fluid or oil from these screws,whlch would cause

various troubles.



(6) ORIGIN MECHANISM

The limit switch used for origin mecnanism is disposed

in (B) (F1G5)).

Origin dog attached to the periphery of rotary table
actuates this limit switch to have it output the signs

of retardation and stop.

The adjustment of dog position is to bring the dog under
jog mode to the position of oil inlet (C) ‘where the
adjustment can be done easily. (FIG5).

Loosen the screw (11) of dog. Move the dog to a proper
position. The dog has circumferential slots for about

+12 mm shifting..
Note: when you loosen the screw (11),don't loosen

completely in order to prevent it from dropping %nto

the interior of the machine.

(7) CLAMPING MECHANISM

Limit Switch is used for confirming the situation of clamp

or unclamp. The confirmation of clamp or unclamp is put in

motion by a small éylinder.(ﬁig 4)

ADJUST\NG SCREW ADJUSTING SCREW

| r
e, eed L

y)
| / |
CYLINDER

CLAMP UNCLAMP
CONFIRM CONF IRM
LIMIT LIMIT
SWITCH SWITCH




CIATILAO TIO wawl L -¢dl Bﬂmom " GlL 9l el
. LATNT TI0 XO8 9¥E0 722l MAUDS |
~TETINO 16 XOT YA €52 terozt
- D ¢-2¢2l
. / \LU ’ | — |
_ _ .

O O Owll)

2. OL 8p~zv I 41 S6 ¥6 Ol

(FI1G &)



=P



?ﬁ%g?guﬁwm«&W$gﬁﬁﬁm$m

0L

S8V

sLe

=1e]!

GOl

58

Sv¢e

Sg

ovi

09l

Gel

S0l

ove

LG\

Q17 09 TYIMLSNANI NNST N3CT0

Gol __

o9t

all”
. P

4161-INJ




*UOT302UUOD BUTT 2Y3 3Inoge-x-3o uot3Tsod ay3 03 uoTiuaizze Aed sseald . -
suayoIq oq TITM @Tqel 3u3l mma3uw£uo dweToun ST @yelq 8yl 3ins aq‘arqe’ 3yl uumum ol

»x»BLON xxx

dweToun : NO - - oo
dwueTd :440 _ : . AOTTOVY @3exq
ayexq I0J PTIOUITOS I-ul_l [0S g a| X e %om PTOUaTOS .
N X X a3ex9T0909D
97eI2T209pP UINIDI 0I3F I,_.|-~ 257 oN S ] Wsu:umu oxa7
: 4| X (I
..... B WITJUOD
(uo) dwretoun ON 2 I .
(uq) dwetd |1..|ﬁummddm«uz g . W: SAEAd
- <.: : uoT303UU0D
' — punoxs
: o : 1 dd 2UTT SATIP
SOo-1 06 ¢ | 4 102-OND 1L M I030W
JNNY 4 4 1GL-OND AL A
HOLOW 1300W . r " n
. “ e - nﬁ. ' . C
* IMS67:028301E5H or HEO-0-0-0—1— - !
3 ndZ0zveoiesi a|o[8iv B I
r | Sr-u1msiWA cr [H Pp=rmm =y VUM T |w_-,. a5
" : | dr-YIMSINY il ETH R (I AR Wmuu .
: v [#S62028901ESH 2 — N 82d uoT3lTSod
i Inde202v2OLESH . ar § 7 1| a; | [V XV OdX T
t | ol1-828901ESH Lr ! v o L Y v T v 2d
3¥r | d11-82v20IESW| J=adepy I ) < CHE rlmun&lxv a3e30y
; 2 8-55%951-Z | s~ |27 7 N TE E — i Z2d
. NOWWO  8-55%9S1-Z | “S™T | 151 dO— ] v E gl g oy |4
MON | VM-6S-1115ZprousTos|10S X . B R R
ot [ 4 HE 19
73440002 FE R ) (CHEH W b (4¢) Tebuts
R F m : LT MU Iopooud
T I i )
S — o 110
[ R ey T o
' " r ! A r
JT / i [LJAG+
.—.Z.I\_ll — m— HT\- n_v.Zflll l“ - ..I..-..:l\- >O
-- e T gP B




dueToun :
dueto

NO
<440

9)eIq I0J PTOUSTOS
931BID[2O9pP UINIDI OIDF

waTyuod dweTourn
wITtjuod dwed

JEEVH 08Ls | q10Z-OND
[HSIGNSLIW ) d 1S 1-DND
HO10W 1300Nn
T IMS62-02830LESW
2 Mdeg-0cveOLESKW q—..
| sz1-818901E5K
| 428120185 Er
?  |MS62028901ESH
T Md6z0ZvZOIeSH 18
¥ | SLI-8Z89018SW r
4Vl | 411-92vZ0LESW |
3 g-ssxost-z °© 1 [zen
NOMWO|  g-GsMast-Zl =L [1s7
MON | vM-65-111SZ1P™T5[q0g

L 05 S a7 W.
4 N: H
| 257 N L S
9 o 0,
i e ON € 5
1S7 ~ 2 =
L vl b
i i
_ o p(EE!
: : i
. A ! A
r N
H Xl 29
; ot e uﬂ 3]
| .:MWWW: : '
e i |
alalv|a]3 !
| N - - zla_,_|13||x4|WI||
! 1. £ T ixst | ) 4
Wi R C b
d s I < Do
L b I D¢
Wi o (I D«
LH P i LTl f 1 (L
vt_“ h“."_xnu " “",._\"
Pl Y\ I I P
“ rr b L &
HT ! e [ H1 ! 1 "
ot L [ L]
9, A CHE N b«
bl ETIE N E o
,_\o“ _ 1 w“ : ! {“
.U__ “n_ ! L :
] L N 1 | | N
. SR BRIt R R
e L 8 | : 4
L L IR Do VoA
- vl 2r

DEfEVH T3A0OW J0LOW OANIS IHSIHNSLIW

AQTTOV

v a)el1q 1037
¥ PTOuaTos
?3eIaTao9p

% uIniail o0Iag

WITJUOD
ayeag

UOT3O2UUOD
punoas

SUTT
SATIpP IO30WK




0S—0WJ: 1300




|

Hnmﬂ.:-CN24156 CNC 200

| PAUT, NO. DESCRIPRION DIMENSION AMOUNT SERIAL NO.
| Screw CAP M8x35 4 43-35
:t__ Top Base - ] i 01
4 ' 0il Seal T8010513 1 43-29
4 Screw CAP M5x12 3 43-5
5 Top Cover 1 02
6 O Ring G 145 1 43-41
7 Worm Shaft 03
8 Worm Wheel 04
9 Screw CAP M6x25 12 43-09
10 Zero Position 1 25
| 11 Screw BH M4x8 2 43-15
1 12 Bearing AxK 75100  43-45
13 Bearing Piece =~ AS 75100 2 _43-45~1
14 Bearing RNA4911 1 43-46
4] Bearing Base 1 05
16 Screw CAP M5x20 2 43-06
' 7 Key 2 31
r 18 Bottom Base 1 07
r _I9 Steel Ball ¢1/4 1 43-49
20 Spring 1
2l Adaptor : 1
22 Leak-Proof Belt
23 Gear 19
b 24 Gear 1 20
25 Taper Sleeve 1 21
i _ 26 Screw BH M5x20 4 43-21
27 “Adjusting Plate 1 22 l
r 28 Washer 4 23
29 Sérew CAP M6x35
o0 O Ring : |
|
i1 Motor 1 °
y 2 Screw 4

D1




Mumu‘:-cﬁé¥156 CNC 200 -

PAUT, NO. DESCRIPRiON DIMENSION AMOUNT SERIAL N0,
1 Screw CAP M8x35 4 43-35
“; Top Base - ) 1 01
; ' 0il seal T8010513 1 43-29
4 Screw CAP M5x12 3 43-5
5 Top Cover 1 02
6 O Ring G 145 1 43-41
R/ Worm Shaft 03
8 Worm Wheel 04
9 Screw CAP M6x25 12 43-09
10 Zero Position 1 25
1 11 Screw BH M4x8 2 43-15
12 Bearing AxK 75100 1  43-45
r 13 Bearing Piece -~ AS 75100 .43—45-1
14 Bearing RNA4911 1. 43-46
. %5 Bearing Base 1 05
1% Screw CAP M5x20 o2 43-06
} 17 Key 2 31
F 18 Bottom Base 1 07
P 19 Steel Ball ¢1/4 1 43-49
20 Spring 1
-l Adaptor : 1
22 Leak-Proof Belt
-Q3 Gear 19
i 24 Gear 1 20
25 Taper Sleeve 1 21
|
! 26 Screw BH M5x20 4 43-21
i Adjusting Plate 1 : 22 |
> 28 Washer 4 23
’ 29 Sérew CAP M6x35
—Jn O Ring 1
b ol Motor 1 ¢
_ly Screw 4

D1



nubLL

FAUT. NO. DESCRIPRION DIHENSION AMOUNT. SERIAL N0,
13 Motor Cover, 1 34
I r " - =
14 Packing Piece - 1
, Adagtor Fixed & :
15 . Plate 1 36-1
Adaptor p
36 Protecting Cover 1 g7
7 Screw BH M4x10 56 43-16
38 Auxiliary Cover 3 36
a9 Packing Piece 3
40 Protecting Cover 2
41 Packing Piece
42 Steel Ball $5/16 f
43 - O Ring P5 1 43-34
.Zero Position
744 Top Rod 1 £5
45 Spring = SR 8x25 1 43-50
L 46 Top Rod Base 1 27
47 E Ring E4 1 43-53
48 Nut M12xP1 43-28
!
49 Screw CAP M6x25 3 43-09
— &
50 Adjusting Frame 1 24
51 Screw CAP M5x25 6 43-07
|
52 Adjusting Base 1 28
53 Washer 2
54 Nut M4 2 43-27
85 Screw BH M4x12 2 43-17
56 Tee Tube
|
87 Adaptor
58 Screw BH M3x30 - 4 43-14
59 . -Screw BH M5x12. 8 20
60 Screw M5x25 2 ' 43-33
61 Nut M5 Z 43-27-1
62 E Ring . E8 1 " 43-53-1
63 O Ring P10 1 43-35-1
64 Cylinder 1 . 38

D2




MODEL

(;;RT. o. {  bEScrIPRION DIMENSION avount | szraar wo _
65 O Ring P16 i’ 43-35-3
P 66 - Brake Topn. Rod iy 1 39
h?}- '-Spring - 1
—hB Cylinder Cover i 40
69 Screw BH M4x8 4 43-15
70 -Screﬁ BH M4x25 6 43-03
o Washer 4
72 Limit Switch 3
| 73 Fixed Plate rl
: 74 O Ring P8 1 43-35
[ g5 - Screw CAP M6x16 8 43-08
76 ‘Screw SET M6x8 il 43-24
i1/ Bottom Cover 1 12
78 Piston 11
79 Brake Plate’ 1 10
g0 .Screw CAP M6x70 - 6. 43-12
r 81 O Ring P80 1 43-36
g2 0 Ring G 155 1 43-42
P B3 U Ring UHS 60A 1 43-44
B4 Fixed Ring 1 09
VHH O Ring G 60 1 43-39
B6 Brake Piece 1 - 08
87 0il Seal 510012012 1 43-30
T | tora mem ctem L o
B9 O Ring G 60 1 43-39
90 " Bearing AxK75100 43-45
91 s-Bearing Pigce ..{  AS75100. ... «§ .43745-1, |
92 w}";;scféw-‘1j* £ cap M6x25 ., 1 - 7 | “43z09
93 fffapef Pin -~ NO -4%32 4 43-51
94 Screw - - BH M5x10 4 * 43-19°
95 Auxiliary Cover 1 32 -
06 Hoisting Ring M10 1 " 43-54

D3



MODEL

| rAuT. No. 1 DESCRIPRION DIMENSION AMOUNT ¥ sEpisrwo. |
07 O Ring P41 1 44-35-2
08 0il Window 21 1 44-55
99 . . 0il.Seal T17308 1 44-31
100 Screw - BH M4x12 3 44-17
Worm Shaft
101 Front Cover L 18
101-1 O Ring G 30 1 44-37
102 Bearing NK17/20 1 44-47
e CORERg Trte c 25 1 44-52
104 Worm Shaft 1 16
105 Thrust Bearing 51103 1 44-48
106 - O Ring G 50 1 44-38
107 Eccentric Tube 1 17
108 Bearing = NK 17/20 1 44-47
109 thrust Bearing 51103 i 44-48
L0 Nut 1 1%
1101 Screw CAP M4x14 .4 44-01
Bl 2 Washer 1 1¢
1 ; - : =
L 3 Screw CAP M6x25 4 44--09
114 0 Ring G 70 1 44-39-1
115 Worm Shaft
Back Cover 1 13
116 Screw BH M5x10 4 44-19
117 Screw CAP M4x16 1 44-2
118 Key 1 33
r -
119 Taper Pin NO 4x32 4 44-51
120 Screw SET M6x6 2 44-23
121 “‘Screw SET M6x20 2 44-26
122 ;0.4 FBlug PR ILEE gtk 3 :=H AA=56
123 S Index 1 - ﬂ 229
124 fisb:ew 1. 30
L2! ~Clamp Hold Down | 3 C 41
i Packing-U .
126 5i5ck 9P 3 42

D4




MACHINE WITH FOUR AXES COMPUTER
EQUIPMENT CONTROLS ROTARY TABLE




MACHINE COMPUTER AND ROTARY TABLE CONTROL CONNECTiON

MACHINE
CENTER

|
. : LUBRICATINJ
; OIL FILTER

AND REGULATER

Y

MOTOR AND
ENCODER SIGNAL

) OPERATION
PANEL LINE

GS CONTROL BOX

CEl



	Image031120093933
	Image031120094001
	Image031120094029
	Image031120094100
	Image031120094127
	Image031120094230
	Image031120094301
	Image031120094329
	Image031120094354
	Image031120094418
	Image031120094443
	Image031120094506
	Image031120094531
	Image031120094556
	Image031120094620
	Image031120095012
	Image031120095039
	Image031120095106
	Image031120095132
	Image031120095202
	Image031120095230

